
1

Français p. XX

Español p. XX

 

 

 70-10-640   											                   Rev. 07/11/17

2-BURNER
LP GAS GRILL

WITH SIDE BURNER
Model #DGF350CSP/DGF350CSP-D

ATTACH YOUR RECEIPT HERE

Serial Number _____________________________ Purchase Date  ______________________

Questions, problems, missing parts? Before returning to your retailer, call our customer
service department at 1-877-447-4768, 8:30 a.m. – 4:30 p.m., CST, Monday – Friday
or e-mail us at customerservice@ghpgroupinc.com.

Français p. 31

Español p. 61 



2

 

 

Assembler/Installer: This manual contains important information necessary for the proper 
assembly and safe use of this appliance. Read and follow all warnings and instructions before 

assembling and using this appliance. Leave these instructions with the consumer.
Consumer/User: Follow all warnings and instructions when using this appliance. 

Retain these instructions for future reference.

TABLE OF CONTENTS

Safety Information ......................................................................................................................  	3

Package Contents ......................................................................................................................  	5

Hardware Contents ....................................................................................................................  	6

Preparation .................................................................................................................................	 6

Assembly Instructions  ................................................................................................................	 7

Operation Instructions .................................................................................................................  18

Care and Maintenance ................................................................................................................. 23

Troubleshooting ...........................................................................................................................  26

Warranty ......................................................................................................................................  28

Replacement Parts List  ..............................................................................................................  29

If you smell gas:
1. Shut off gas to the appliance.
2. Extinguish any open flame.
3. Open lid.
4. If odor continues, keep away 
from the appliance and immedi-
ately call your local fire depart-
ment.

1. Do not store or use gasoline 
or other flammable liquids or 
vapors in the vicinity of this or 
any other appliance.
2. An LP (liquid propane) cylin-
der not connected for use shall 
not be stored in the vicinity of 
this or any other appliance.
3. This grill is for outdoor use 
only and shall not be used in a 
building, garage, under over-
hangs or any other enclosed 
area.
4. Do not leave a lit grill unat-
tended. Keep children and pets 
away from the grill at all times.

WARNINGDANGER



3

 

CAUTION

Please read and understand this entire manual before attempting to assemble, operate or install 
the product. If you have any questions regarding the product, please call customer service at: 
1-877-447-4768, 8:30 a.m. – 4:30 p.m., CST, Monday – Friday.

•  Never use charcoal or lighter fluid with the grill.

•  Do not use gasoline, kerosene or alcohol for lighting. 

• The LP gas cylinder used with this appliance must be:

	 (a) Constructed and marked in accordance with the Specifications for LP-Gas Cylinders 

	 of the U.S. Department of Transportation (D.O.T.) or the National Standard of Canada,

	 CAN/CSA-B339, Cylinders, Spheres and Tubes for Transportation of Dangerous Goods;

	 and Commision, as applicable; and

	 (b) Provided with a listed overfilling prevention device.

	 (c) Provided with a cylinder connection device compatible with the connector for outdoor

	 cooking appliances. This grill is not intended to be used in or installed on recreational

	 vehicles and/or boats.

• Never keep a filled container in a hot car or car trunk. Heat will cause the gas pressure to 

increase, which may open the relief valve and allow gas to escape.

• Always open grill lid slowly and carefully as heat and steam trapped within the grill can burn 

you severely.

SAFETY INFORMATION

 

DANGER
•  Do not use in an explosive atmosphere. Keep grill area clear and free from combustible 
   materials, gasoline and other flammable vapors and liquids.



4

SAFETY INFORMATION

• Do not place the grill under overhead 
combustible construction or awnings. 
Minimum clearance from sides and 
back of unit to combustible construction, 
36 inches (914.4mm) from sides and 
back.

NOTE: The installation must conform with 
local codes or, in the absence of local 
codes, with either the National Fuel Gas 
Code,  ANSI Z223.1/NFPA 54, Natural 
Gas and Propane Installation Code, CSA 
B149.1, or Propane Storage and
Handling Code, B149.2.

CAUTION
• Do not store or use gasoline or other flammable liquids or vapors in the vicinity of this or any 
other appliance.
•  An LP cylinder not connected for use shall not be stored in the vicinity of this or any other
appliance.
•  This grill is for use with propane gas only (propane cylinder not included).
•  Never attempt to attach this grill to the self-contained propane system of a boat, camper trailer, 
motor home or house.
•  Do not attempt to move the grill while it is lit or when it is hot. The casters should be locked 
when not moving the grill.
•  Do not use the grill unless it is completely assembled and all parts are securely fastened and 
tightened.
•  Keep all combustible items and surfaces at least 36 inches (91.44 cm) away from the grill at all 
times.
•  Do not touch metal parts of grill until it has completely cooled (about 45 minutes) to avoid 
burns, unless you are wearing protective gear (pot holders, gloves, BBQ mittens, etc…).
•  Do not alter this grill in any manner.
•  Clean and inspect the hose before each use. If there is evidence of abrasion, wear, cuts, or  
leaks, the hose must be replaced prior to operating the appliance. The replacement hose
assembly will be that which is specified by the manufacturer.
•  Move gas hoses as far away as possible from hot surfaces and dripping hot grease.
•  Keep the grill’s valve compartment, burners and circulating air passages clean. Inspect the
grill before each use. Do not obstruct the flow of gas or ventilation air.
•  The use of alcohol, prescription or non-prescription drugs may impair the operator’s ability
to properly assemble or safely operate the grill.
•  Do not leave a lit grill unattended.  Keep children and pets away from the grill at all times.
•  Do not place this grill on any type of tabletop surface. The grill should be placed on a flat and 
level surface.
•  Do not use the grill in high winds.

WARNING



5

PACKAGE CONTENTS

B

C

D A

H

G

E

F

J

K

L

N

O

M

P

Q

R

V
T

S

U

W

X

I

PART DESCRIPTION QTY
A Hood Handle 1
B Temp Gauge 1
C Grill Body Assembly 1
D Warming Rack 1
E Cooking Grate 2
F Heat Tent 2
G Grease Cup Support 1
H Grease Cup 1
I Left Side Table Assembly 1
J Right Side Burner Body Assembly 1
K Side Burner 1
L Side Burner Rack 1

PART DESCRIPTION QTY
M Control Knob 1
N Control Knob Bezel 1
O Left Leg Assembly 1
P Leg End Cap 2
Q Cart Rear Support 1
R Cart Front Panel 2
S LP Gas Tank Heat Shield 1
T LP Gas Tank  Retainer Wire 1
U Cylinder Block Bar 1
V Right Leg Assembly 1
W Wheel 2
X Axle 1



6

HARDWARE CONTENTS

ST4.8x10
Screw

Qty. 2

M5 
Wingnut

Qty. 1

M6x16
Bolt

Qty. 14

M5x14
Bolt

Qty. 14

M8
Nut

Qty. 2

M8
Wrench

Qty. 2

PREPARATION

Before beginning assembly of product, make sure all parts are present. Compare parts with package 
contents list on previous page and hardware contents above. If any part is missing or damaged, do 
not attempt to assemble the product. Contact customer service for replacement parts.
�
Estimated Assembly Time: 50 minutes with 2 people.

Tools Required for Assembly and Leak Testing (not included): Phillips screwdriver, Spray bottle,
Plier, Adjustable Wrench

CAUTION
THIS UNIT IS HEAVY. Two people required for safe assembly.
Two people required for safe assembly. Some parts may contain sharp edges. Wear protective 
gloves if necessary. Read and follow all safety statements, warnings, assembly instructions and 
use and care instructions before attempting to assemble and use.

CCAA BB DD

GGFF

M6
Washer

Qty. 2

M6
Spring
Washer

Qty. 2

M6
Wingnut

Qty. 2

HH

M4x10
Bolt

Qty. 4

 II  JJ

EE



7

ASSEMBLY INSTRUCTIONS

1. 	 Put two leg end caps (P) under left leg 		
	 assembly (O), and fasten them with two 		
	 ST4.8X10 screws (AA).

Hardware Used

ST4.8x10 Screw x 2

2. 	 Slide the axle (X) through the right leg 		
	 assembly (V) and then put the wheels (W)	
	 on both sides, and tighten the wheels 		
	 with M8 nuts 	(BB) with M8 wrenches (CC). 	
	 Please note, this step requires two people to 	
	 complete, and if necessary any other plier or 	
	 adjustable wrench can be used for assembly.

Hardware Used

BB M8 Nut x 2

2

AA

1

P

O

CC M8
Wrench x 2

AA

V

X
W

BB



8

ASSEMBLY INSTRUCTIONS

3. 	 Assemble eight M5x14 bolts (DD) onto the left 	
	 leg assembly (O) and right leg assembly 	
	 (V) , do not tighten and make sure to leave a 	
	 5mm gap between the bolt and leg. Hang 	
	 one of the cart  front panel (R) on the 		
	 lower, hang the other cart  front panel (R) on 	
	 the upper, then tighten all bolts.
						       

Hardware Used

DD M5x14 Bolt

5mm

M5x14 Bolt

x 8

3

R

O
V

DD

4. 	 Use four M5x14 bolts (DD) to fasten the 		
	 cart rear support (Q) to the left and right leg 	
	 assembly.   

4

Q

Hardware Used

DD x 4

DD



9

U

Q

ASSEMBLY INSTRUCTIONS

5. 	 Use two M5x14 bolts (DD) to fasten the LP gas 	
	 tank heat shield (S) to right leg assembly. 

6. 	 Insert one end of the cylinder block bar(U) into 	
	 the hole of the cart front panel in bottom, insert 	
	 the other end with thread of the cylinder block 	
	 bar into the cart rear brace support (Q). Use 	
	 one M5  wingnut (EE) to fasten the cylinder 	
	 block bar (U) onto the cart rear brace support 	
	 (Q).

5

6

Hardware Used

DD M5x14 Bolt x 2

EE

DD

S

Hardware Used

EE M5 Wingnut x 1



10

ASSEMBLY INSTRUCTIONS

8. 	 Assemble the hood handle (A) to the hood 	
	 with two M6 wingnuts (FF) and two M6 spring 	
	 washers (GG) and two M6 washers (HH).

7.	 Attach the LP gas tank retainer wire (T) to right 	
	 leg assembly. 7

8

Hardware Used

FF M6 Wingnut x 2

GG M6 Spring Washer x 2

T

A

HH

GG

FF

GG

HH M6 Washer x 2



11

ASSEMBLY INSTRUCTIONS

9. 	 Assemble the temp gauge (B) onto the hood. 	
	 Please use the washer and wing nut pre-	
	 assembled with temp gauge to install the temp 	
	 gauge (B) onto the hood.

9

10. 	 Assemble the grill body assembly (C) onto the 	
	 cart assembly with four M6x16 bolts (II). 	
	 Please note this step needs two people to 	
	 uplift the grill body assembly.

10
II

B

Hardware Used

II M6x16 Bolt x 4

C



12

mm

mm

mm

ASSEMBLY INSTRUCTIONS

11. 	 Assemble four M6x16 bolts (II) onto the grill 	
	 body assembly (C) and do not tighten them 	
	 and make sure to leave a 5mm gap between 	
	 the bolt and grill body’s end cap. Then hang 	
	 the left side table assembly (I) on the bolts 
	 and fasten the left side table assembly (I) with 	
	 one M6x16 bolt (II) and tighten all bolts.

11

12

Hardware Used

II M6x16 Bolt x 5

I

II

II

II

II

J

12. 	 Assemble four M6x16 bolts (II) onto the grill 
body assembly (C) and do not tighten them and make 
sure to leave a 5mm gap between the bolt and grill 
body’s end cap. Then hang the right side burner body 
assembly (J) on the bolts and fasten the  right side 
burner body assembly (J) with one M6x16 bolt (II) 
and tighten all bolts.

Hardware Used

II M6x16 Bolt x 5
mm

mm

C



13

Hardware Used

Hardware Used

JJ

JJ

M4x10 Bolt

M4x10 Bolt

x 2

x 2

13

ASSEMBLY INSTRUCTIONS

13. 	 Use two M4x10 bolts (JJ) to assemble the side 	
	 burner valve assembly and control knob bezel 	
	 (N) to the right side burner body assembly(J).

K

JJ

J

N

J

JJ

1414. 	 Use two M4x10 bolts(JJ) to assemble the side 	
	 burner (K) on the right side burner body 		
	 assembly (J). Please ensure the gas valve 	
	 orifice is correctly positioned inside side burner 	
	 inlet (venturi).

Correct

Incorrect

Incorrect



14

15

ASSEMBLY INSTRUCTIONS

15. 	 Assemble the one control knob (M) to side 	
	 burner valve stem.

16. 	 Connect the side burner sparker wire to the side 	
	 burner electrode. 16

M

     WARNING: IT IS VERY IMPORTANT TO CHECK 
AND ENSURE THAT EACH AND EVERY BURNER 
IS FULLY ENGAGED WITH THE ADJACENT VALVE 
ORIFICE BEFORE COMPLETING STEP 17. 
FAILURE TO DO SO MAY RESULT IN FIRE OR 
EXPLOSION, POSSIBLY CAUSING SERIOUS 
INJURY OR DEATH. REFER TO MAINTENANCE 
SECTION INSTRUCTIONS TO PROPERLY CHECK 
THE ENGAGEMENT.

Wrong Wrong Correct



15

ASSEMBLY INSTRUCTIONS

17. 	 Put the side burner rack (L) in place. 17

18. 	 Put the 2 heat tents (F) into place over each 	
	 burner. 18

L

F



16

ASSEMBLY INSTRUCTIONS

19. 	 Put one warming rack (D) in place.

20

E

20. 	 Put two cooking grates (E) in place.

21. 	 Put the grease cup(H) onto the grease cup 	
	 support (G), then insert into the bottom of 	
	 the grill body.

19

21

D

G H



17

ASSEMBLY INSTRUCTIONS

22. 	 Place gas cylinder (sold separately) upright 	
	 into the notches in the right leg assembly, 	
	 so the gas cylinder valve is facing the gas line  	
	 connection. Secure gas cylinder by sliding the 	
	 LP gas tank retainer wire (T) over collar of gas 	
	 cylinder. Hand-tighten the hose/			 
	 regulator coupling to the threaded valve 		
	 of the LP gas cylinder. 

22

Front view Rear view

T



29

REPLACEMENT PARTS LIST

3

4

7

16

9

2

32

22

22

21

14

12

5

17

15

10

33

31

34

23

29

41

11

13

8

25

28

30

26

27

24

39

37

38

36

35

18 19 20

1

23

40

6



30

REPLACEMENT PARTS LIST
For replacement parts, call our customer service department at 1-877-447-4768, 8:30 a.m. – 4:30 p.m., 
CST, Monday – Friday.

70-10-640 Printed in China

PART DESCRIPTION PART#
1 Temp Gauge Assembly 70-01-100
2 Badge 70-01-540
3 Hood Handle 70-01-632
4 Warming Rack 70-01-633
5 Cooking Grate 70-01-634
6 Heat Tent 70-01-635
7 Main Burner With Clip 70-01-636
8 Main Burner Sparker 70-01-283
9 Left Side Table Assembly 70-01-637

10 Left Leg Assembly 70-01-638
11 Leg End Cap 70-01-639
12 Hood Assembly (with inner plate) 70-01-640
13 Hood Hinge (with nut, washer and clip) 70-01-641
14 Lid Bumper 70-01-176
15 Cooking Grate Support 70-01-642
16 Firebox Assembly (with heat shield and burner bracket ) 70-01-643
17 Main Valves and Manifold Assembly 70-01-644
18 Corrugated Hose 70-01-645
19 Side Valve 70-01-646
20 Regulator and Hose Assembly 70-01-647
21 Control Panel Assembly English Only 70-01-648
22 Control Knob Bezel 70-01-184
23 Control Knob 70-01-185
24 Grease Cup 70-01-650
25 Grease Cup Bracket 70-01-651
26 Cart Front Panel 70-01-652
27 Cart Rear Brace Assembly 70-01-653
28 Tank Heat Shield 70-01-654
29 Tank Fix Bar 70-01-655
30 Cylinder Block Bar 70-01-656
31 Match Holder with Chain 70-01-204
32 Right Leg Assembly 70-01-657
33 Axle 70-01-658
34 Wheel 70-01-659
35 Right Side Table Assembly 70-01-660
36 Side Burner Pan 70-01-661
37 Side Burner Sparker 70-01-269
38 Side Burner Body 70-01-662
39 Side Burner Rack 70-01-266
40 Side Burner Lid 70-01-264
41 Side Burner Lid Rod 70-01-265
n/a Instruction Manual 70-10-640
n/a Hardware Pack 70-09-523



31

Français p. XX

Español p. XX

 

 

 70‑10‑640   � Rév. 07/11/17

BARBECUE AU 
PROPANE À DEUX 
BRÛLEURS AVEC 

BRÛLEUR LATÉRAL
Modèle no DGF350CSP/DGF350CSP‑D

AGRAFEZ VOTRE FACTURE ICI

Numéro de série ___________________________  Date d’achat _ _______________________

Questions, problèmes, pièces manquantes? Avant de retourner l’article au détaillant, 
appelez notre service à la clientèle au 1 877 447‑4768, entre 8 h 30 et 16 h 30 (HNC),  
du lundi au vendredi, ou envoyez un courriel à customerservice@ghpgroupinc.com.

English p. 1

Español p. 61 



32

 

 

TABLE DES MATIÈRES

Informations relatives à la sécurité ...............................................................................................33

Contenu de l’emballage ................................................................................................................35

Quincaillerie fournie ......................................................................................................................36

Préparation ...................................................................................................................................36

Instructions d’assemblage ............................................................................................................37

Instructions de fonctionnement ....................................................................................................48

Entretien et maintenance .............................................................................................................53

Dépannage ...................................................................................................................................56

Garantie ........................................................................................................................................58

Liste des pièces de rechange .......................................................................................................59

Si vous sentez une odeur  
de gaz :
1. Coupez l’admission de gaz de 
l’appareil.
2. Éteignez toute flamme nue.
3. Ouvrez le couvercle.
4. Si l’odeur persiste, éloignez-
vous de l’appareil et appelez 
immédiatement le service 
d’incendie local.

1. N’entreposez pas et n’utilisez pas 
d’essence ou d’autres liquides ou 
vapeurs inflammables à proximité de 
cet appareil ou de tout autre appareil.
2. Une bouteille de propane liquide 
qui n’est pas raccordée en vue 
de son utilisation ne doit pas être 
entreposée dans le voisinage de cet 
appareil ou de tout autre appareil.
3. Ce barbecue est pour utilisation 
extérieure uniquement et ne doit 
pas être utilisé dans un bâtiment, un 
garage ou aucun autre espace fermé 
ou sous une structure similaire.
4. Ne laissez pas le barbecue sans 
surveillance pendant qu’il est allumé. 
Gardez les enfants et les animaux 
domestiques loin du barbecue en 
tout temps.

AVERTISSEMENTDANGER

Assembleur/installateur : Ce guide contient des informations importantes nécessaires au bon assemblage 
et à l’utilisation sécuritaire de cet appareil. Veuillez lire et suivre tous les avertissements et toutes les 

instructions avant d’assembler et d’utiliser cet appareil. Laissez ces instructions au consommateur.
Consommateur/utilisateur : Veuillez respecter tous les avertissements et toutes les instructions  

en utilisant cet appareil. Veuillez conserver ces instructions pour consultation future.



33

 

MISE EN GARDE

Veuillez lire et comprendre le présent guide avant de tenter d’assembler, d’utiliser ou d’installer le 
produit. Si vous avez des questions concernant le produit, veuillez appeler le service à la clientèle 
au : 1 877 447‑4768, entre 8 h 30 et 16 h 30 (HNC), du lundi au vendredi.

• �N’utilisez jamais de charbon ou d’essence à briquet dans le barbecue.
• �N’utilisez pas d’essence, de kérosène ou d’alcool pour allumer l’appareil. 
• �La bouteille de propane liquide utilisée avec cet appareil doit être :

(a) fabriquée et identifiée selon les spécifications sur les bouteilles de propane liquide du 
département des Transports des États-Unis (DOT) ou selon la norme CAN/CSA-B339 
intitulée « Bouteilles à gaz cylindriques et sphériques et tubes pour le transport 
des marchandises dangereuses » des Normes nationales du Canada et selon la 
Commission, si applicables;
(b) fournie avec un dispositif de protection antidébordement approuvé; et
(c) équipée d’un système de raccordement à la bouteille qui est compatible avec le 
système de raccordement des appareils de cuisson d’extérieur. Ce barbecue n’est pas 
conçu pour une installation ou un usage à bord d’un véhicule récréatif ou d’un bateau.

• Ne gardez jamais une bouteille de propane remplie dans une voiture ou un coffre de voiture 
surchauffé. La chaleur fait augmenter la pression du gaz, ce qui peut ouvrir la soupape de 
décharge et laisser le gaz s’échapper.
• Ouvrez toujours le couvercle du barbecue lentement et prudemment, puisque la chaleur et la 
vapeur emprisonnées à l’intérieur pourraient vous causer de sérieuses brûlures.

INFORMATIONS RELATIVES À LA SÉCURITÉ

 

DANGER
• �N’utilisez pas cet appareil dans une atmosphère explosive. Assurez-vous que l’espace 

autour du barbecue est dégagé et ne contient pas de matières inflammables, d’essence 
ou d’autres liquides ou vapeurs inflammables.



34

INFORMATIONS RELATIVES À LA SÉCURITÉ

• Ne placez pas le barbecue sous des 
constructions inflammables ou des auvents. 
Le dégagement minimum entre l’appareil,  
sur les côtés et à l’arrière, et les constructions 
inflammables est de 36 po (914,4 mm).

REMARQUE : L’installation doit être 
conforme aux codes locaux ou, en l’absence 
de codes locaux, au code ANSI Z223.1/
NFPA 54 intitulé « National Fuel Gas Code » 
(code national des gaz combustibles), 
au code CSA B149.1 intitulé « Code 
d’installation du gaz naturel et du propane » 
ou au code CSA B149.2 intitulé « Code sur le 
stockage et la manipulation du propane ».

• N’entreposez pas et n’utilisez pas d’essence ou d’autres liquides ou vapeurs inflammables à 
proximité de cet appareil ou de tout autre appareil.
• Une bouteille de propane liquide qui n’est pas raccordée en vue de son utilisation ne doit pas 
être entreposée dans le voisinage de cet appareil ou de tout autre appareil.
• Ce barbecue est conçu pour être utilisé uniquement avec du propane (bouteille de propane  
non comprise).
• N’essayez jamais de fixer ce barbecue au système de propane autonome d’un bateau, d’une 
caravane, d’une autocaravane ou d’une maison.
• N’essayez pas de déplacer le barbecue pendant qu’il est chaud ou allumé. Les roulettes 
doivent être verrouillées lorsque vous ne déplacez pas le barbecue.
• N’utilisez pas le barbecue avant qu’il soit complètement assemblé et que toutes ses pièces 
soient fixées et serrées de façon sécuritaire.
• Gardez tout élément ou toute surface inflammable à au moins 36 po (91,44 cm) du barbecue 
en tout temps.
• Ne touchez pas les pièces en métal du barbecue avant qu’il n’ait complètement refroidi (après 
environ 45 minutes) afin d’éviter les brûlures, à moins que vous ne portiez une protection 
(poignées, gants, mitaines de barbecue, etc.).
• Ne modifiez pas le barbecue de quelque manière que ce soit.
• Nettoyez et inspectez le tuyau avant chaque utilisation. S’il y a des signes de dégradation, 
d’usure, de coupure ou de fuite, le tuyau doit être changé avant la prochaine utilisation de 
l’appareil. Le tuyau de rechange doit être celui précisé par le fabricant.
• Placez les tuyaux de propane le plus loin possible des surfaces chaudes ou des gouttes de 
graisse chaude.
• Gardez le compartiment de la vanne, les brûleurs et les conduits d’air du barbecue propres. 
Inspectez le barbecue avant chaque utilisation. N’obstruez pas le débit de gaz et l’entrée d’air.
• La consommation d’alcool et de médicaments prescrits ou en vente libre peut altérer la capacité 
de l’utilisateur à assembler correctement le barbecue et à l’utiliser de manière sécuritaire.
• Ne laissez pas le barbecue sans surveillance pendant qu’il est allumé.  Gardez les 
enfants et les animaux domestiques loin du barbecue en tout temps.
• Ne placez pas ce barbecue sur une table, quelle qu’elle soit. Le barbecue doit être placé sur 
une surface plane et nivelée.
• N’utilisez pas le barbecue lorsqu’il y a de grands vents.

AVERTISSEMENT
po ,po

,

MISE EN GARDE



35

CONTENU DE L’EMBALLAGE

B

C

D A

H

G

E

F

J

K

L

N

O

M

P

Q

R

V
T

S

U

W

X

I

PIÈCE DESCRIPTION QTÉ
A Poignée du couvercle 1
B Jauge de température 1
C Bâti du barbecue 1
D Grille d’attente 1
E Grille de cuisson 2
F Plaque de rayonnement 2
G Support du récupérateur de graisse 1
H Récupérateur de graisse 1
I Plateau latéral gauche 1
J Bâti du brûleur latéral droit 1
K Brûleur latéral 1
L Support du brûleur latéral 1

PIÈCE DESCRIPTION QTÉ
M Bouton de commande 1
N Collerette du bouton de commande 1
O Pied gauche 1
P Capuchon du pied 2
Q Support arrière du chariot 1
R Panneau avant du chariot 2
S Écran thermique de la bouteille de propane liquide 1
T Fil de retenue de la bouteille de propane liquide 1
U Barre de retenue de la bouteille 1
V Pied droit 1
W Roue 2
X Axe 1



36

QUINCAILLERIE FOURNIE

Vis autotaraudeuse 
4,8 x 10 mm

Qté 2

Écrou à 
oreilles M5

Qté 1

Boulon 
M6 x 16 mm

Qté 14

Boulon 
M5 x 14 mm

Qté 14

Écrou  
M8

Qté 2

Clé M8

Qté 2

PRÉPARATION

Avant de commencer l’assemblage du foyer, assurez-vous d’avoir toutes les pièces. Comparez les 
pièces à la liste de contenu de l’emballage et de quincaillerie à la page précédente. Si des pièces 
sont manquantes ou défectueuses, n’essayez pas d’assembler le produit. Veuillez communiquer 
avec le service à la clientèle afin d’obtenir des pièces de rechange.
�
Estimation du temps d’assemblage : 50 minutes, à deux personnes.

Outils nécessaires pour l’assemblage et l’essai d’étanchéité (non compris) : Tournevis 
cruciforme, flacon pulvérisateur, pince, clé à molette

CET APPAREIL EST LOURD. Deux personnes sont requises pour assembler cet appareil 
en toute sécurité.
Deux personnes sont requises pour assembler cet appareil en toute sécurité. Certaines pièces 
peuvent avoir des bords tranchants. Portez des gants de protection si nécessaire. Veuillez lire 
et respecter les avis de sécurité, les avertissements ainsi que les instructions d’assemblage, 
d’utilisation et d’entretien avant d’assembler et de mettre en marche l’appareil.

CCAA BB DD

GGFF

Rondelle M6

Qté 2

Rondelle élastique  
M6

Qté 2

Écrou à 
oreilles M6

Qté 2

HH

Boulon 
M4 x 10 mm

Qté 4

 II  JJ

EE

MISE EN GARDE



37

INSTRUCTIONS D’ASSEMBLAGE

1. 	� Placez les deux capuchons du pied (P) 
sous le pied gauche (O) et vissez-les 
à l’aide de deux vis autotaraudeuses 
4,8 x 10 mm (AA).

Matériel utilisé

Vis autotaraudeuse 
4,8 x 10 mm

x 2

2. 	� Glissez l’axe (X) dans le pied droit (V), puis 
placez une roue (W) de chaque côté et 
serrez-les à l’aide d’écrous M8 (BB) et de la 
clé M8 (CC). Veuillez noter que cette étape 
nécessite deux personnes et une autre 
pince ou clé à molette peut être utilisée pour 
l’assemblage au besoin.

Matériel utilisé

BB Écrou M8 x 2

2

AA

1

P

O

CC Clé M8 x 2

AA

V

X
W

BB



38

INSTRUCTIONS D’ASSEMBLAGE

3. 	� Placez huit boulons M5 x 14 mm (DD) sur 
le pied gauche (O) et le pied droit (V), ne 
les serrez pas et assurez-vous de laisser un 
espace de 5 mm entre les boulons et le pied. 
Placez les deux panneaux avant du chariot 
(R) l’un au-dessus de l’autre, puis serrez tous 
les boulons.

Matériel utilisé

DD Boulon M5 x 14 mm

Boulon M5 x 14 mm

x 8

3

R

O
V

DD

4. 	� Utilisez quatre boulons M5 x 14 mm (DD) pour 
serrer le support arrière du chariot (Q) aux 
pieds gauche et droit.

4

Q

Matériel utilisé

DD x 4

DD

5 mm



39

U

Q

INSTRUCTIONS D’ASSEMBLAGE

5. 	� Utilisez deux boulons M5 x 14 mm (DD) pour 
fixer l’écran thermique de la bouteille de propane 
liquide (S) au pied droit. 

6. 	� Insérez l’une des extrémités de la barre de 
retenue de la bouteille (U) dans le trou du 
panneau avant du chariot situé au bas, puis 
insérez l’autre extrémité de la barre de retenue 
(celle avec le fil) dans le support arrière du 
chariot (Q). Utilisez un écrou à oreilles M5 (EE) 
pour fixer la barre de retenue de la bouteille 
(U) au support arrière du chariot (Q).

5

6

Matériel utilisé

DD Boulon M5 x 14 mm x 2

EE

DD

S

Matériel utilisé

EE Écrou à oreilles M5 x 1



40

INSTRUCTIONS D’ASSEMBLAGE

8. 	� Fixez la poignée du couvercle (A) au couvercle 
à l’aide de deux écrous à oreilles M6 (FF), de 
deux rondelles élastiques M6 (GG) et de deux 
rondelles M6 (HH).

7.	� Fixez le fil de retenue de la bouteille de 
propane liquide (T) au pied droit. 7

8

Matériel utilisé

FF Écrou à oreilles M6 x 2

GG Rondelle élastique M6 x 2

T

A

HH

GG

FF

GG

HH Rondelle M6 x 2



41

INSTRUCTIONS D’ASSEMBLAGE

9. 	� Fixez la jauge de température (B) au 
couvercle. Veuillez utiliser la rondelle et 
l’écrou à oreilles préassemblés dans la 
jauge de température pour installer la 
jauge de température (B) sur le couvercle.

9

10. 	� Fixez le bâti du barbecue (C) sur le chariot 
à l’aide de quatre boulons M6 x 16 mm (II). 
Prenez note que cette étape nécessite deux 
personnes afin de soulever le bâti du barbecue.

10
II

B

Matériel utilisé

II Boulon M6 x 16 mm x 4

C



42

mm

mm

mm

INSTRUCTIONS D’ASSEMBLAGE

11. 	� Placez quatre boulons M6 x 16 mm (II) sur le 
bâti du barbecue (C), sans les serrer, et assurez-
vous de laisser un espace de 5 mm entre les 
boulons et les capuchons du bâti du barbecue. 
Ensuite, placez le plateau latéral gauche (I) 
sur les boulons, fixez-le à l’aide d’un boulon 
M6 x 16 mm (II), et serrez tous les boulons.

11

12

Matériel utilisé

II Boulon M6 x 16 mm x 5

I

II

II

II

II

J

12. 	� Placez quatre boulons M6 x 16 mm (II) sur 
le bâti du barbecue (C), sans les serrer, et 
assurez-vous de laisser un espace de 5 mm 
entre les boulons et les capuchons du bâti du 
barbecue. Ensuite, placez le bâti du brûleur 
latéral droit (J) sur les boulons, fixez-le à l’aide 
d’un boulon M6 x 16 mm (II), et serrez tous les 
boulons.

Matériel utilisé

II Boulon M6 x 16 mm x 5
mm

mm

C



43

Matériel utilisé

Matériel utilisé

JJ

JJ

Boulon M4 x 10 mm

Boulon M4 x 10 mm

x 2

x 2

13

INSTRUCTIONS D’ASSEMBLAGE

13. 	� Utilisez deux boulons M4 x 10 mm (JJ) pour 
fixer la vanne du brûleur latéral et la collerette 
du bouton de commande (N) au bâti du brûleur 
latéral droit (J).

K

JJ

J

N

J

JJ

1414. 	� Utilisez deux boulons M4 x 10 mm (JJ) pour 
fixer le brûleur latéral (K) au bâti du brûleur 
latéral droit (J). Veuillez vous assurer que 
l’orifice de la vanne de gaz est bien placé dans 
l’orifice du brûleur latéral (venturi).

Correct

Incorrect

Incorrect



44

15

INSTRUCTIONS D’ASSEMBLAGE

15. 	� Fixez le bouton de commande (M) sur la tige 
de la vanne du brûleur latéral.

16. 	� Branchez le câble de l’allumeur du brûleur 
latéral à l’électrode du brûleur latéral. 16

M

     AVERTISSEMENT : IL EST TRÈS IMPORTANT 
DE VÉRIFIER QUE CHAQUE BRÛLEUR EST 
BIEN ENFONCÉ DANS L’ORIFICE DE LA VANNE 
ADJACENTE AVANT DE COMPLÉTER L’ÉTAPE 17. 
OMETTRE DE LE FAIRE POURRAIT PROVOQUER 
UN INCENDIE OU UNE EXPLOSION ET CAUSER 
DES BLESSURES OU MÊME LA MORT. RÉFÉREZ-
VOUS À LA SECTION SUR LA MAINTENANCE 
POUR BIEN VÉRIFIER L’ENFONCEMENT.

Incorrect Incorrect Correct



45

INSTRUCTIONS D’ASSEMBLAGE

17. 	� Installez le support du brûleur latéral (L). 17

18. 	� Placez une plaque de rayonnement (F) 
sur chaque brûleur. 18

L

F



46

INSTRUCTIONS D’ASSEMBLAGE

19. 	� Placez la grille d’attente (D).

20

E

20. 	� Placez les deux grilles de cuisson (E).

21. 	� Placez le récupérateur de graisse (H) sur 
son support (G), puis insérez-le au bas du 
bâti du barbecue.

19

21

D

G H



47

INSTRUCTIONS D’ASSEMBLAGE

22. 	� Placez la bouteille de propane (vendue 
séparément) en position verticale dans les 
encoches du pied droit de façon à ce que la 
vanne de la bouteille soit vis-à-vis du raccord 
du tuyau de propane. Arrimez la bouteille de 
propane liquide en passant le fil de retenue 
(T) au-dessus du collet de la bouteille. Serrez 
à la main le raccord du tuyau/régulateur sur la 
vanne filetée de la bouteille de propane. 

22

Vue de face Vue arrière

T



59

LISTE DES PIÈCES DE RECHANGE

3

4

7

16

9

2

32

22

22

21

14

12

5

17

15

10

33

31

34

23

29

41

11

13

8

25

28

30

26

27

24

39

37

38

36

35

18 19 20

1

23

40

6



6070‑10‑640 Imprimé en Chine

LISTE DES PIÈCES DE RECHANGE
Pour des pièces de rechange, veuillez appeler le service à la clientèle au 1 877 447‑4768, de 8 h 30 
à 16 h 30 (HNC), du lundi au vendredi.
PIÈCE DESCRIPTION NO DE PIÈCE

1 Jauge de température 70‑01‑100
2 Insigne 70‑01‑540
3 Poignée du couvercle 70‑01‑632
4 Grille d’attente 70‑01‑633
5 Grille de cuisson 70‑01‑634
6 Plaque de rayonnement 70‑01‑635
7 Brûleur principal avec attache 70‑01‑636
8 Allumeur du brûleur principal 70‑01‑283
9 Plateau latéral gauche 70‑01‑637

10 Pied gauche 70‑01‑638
11 Capuchon du pied 70‑01‑639
12 Couvercle (avec plaque intérieure) 70‑01‑640
13 Charnière du couvercle (avec écrou, rondelle et attache) 70‑01‑641
14 Tampon du couvercle 70‑01‑176
15 Support de la grille de cuisson 70‑01‑642
16 Chambre de combustion (avec écran thermique et support du brûleur) 70‑01‑643
17 Assemblage des vannes principales et du collecteur 70‑01‑644
18 Tuyau ondulé 70‑01‑645
19 Vanne latérale 70‑01‑646
20 Assemblage du régulateur et du tuyau 70‑01‑647
21 Panneau de contrôle (en anglais seulement) 70‑01‑648
22 Collerette du bouton de commande 70‑01‑184
23 Bouton de commande 70‑01‑185
24 Récupérateur de graisse 70‑01‑650
25 Support du récupérateur de graisse 70‑01‑651
26 Panneau avant du chariot 70‑01‑652
27 Support arrière du chariot 70‑01‑653
28 Écran thermique de la bouteille 70‑01‑654
29 Fil de retenue de la bouteille 70‑01‑655
30 Barre de retenue de la bouteille 70‑01‑656
31 Porte-allumettes avec chaîne 70‑01‑204
32 Pied droit 70‑01‑657
33 Axe 70‑01‑658
34 Roue 70‑01‑659
35 Plateau latéral droit 70‑01‑660
36 Cuve du brûleur latéral 70‑01‑661
37 Allumeur du brûleur latéral 70‑01‑269
38 Bâti du brûleur latéral 70‑01‑662
39 Support du brûleur latéral 70‑01‑266
40 Couvercle du brûleur latéral 70‑01‑264
41 Tige du couvercle du brûleur latéral 70‑01‑265

S.O. Guide d’instruction 70‑10‑640
S.O. Trousse de matériel 70‑09‑523



61

Français p. XX

Español p. XX

 

 

 70-10-640   � Rev. 07/11/2017

PARRILLA CON 
2 QUEMADORES Y 

QUEMADOR LATERAL PARA 
GAS PROPANO LÍQUIDO
Modelo n.º DGF350CSP/DGF350CSP-D

ADJUNTE AQUÍ SU RECIBO

Número de serie ___________________________  Fecha de compra ____________________

¿Preguntas, problemas, piezas faltantes? Antes de hacer una devolución a la 
tienda, llame a nuestro Departamento de Atención al Cliente al 1-877-447-4768, 
de lunes a viernes de 8:30 a. m. a 4:30 p. m. (hora central estándar), o escriba a 
customerservice@ghpgroupinc.com.

English p. 1

Français p. 31



62

 

 

CONTENIDO

Información de seguridad .............................................................................................................63

Contenido del embalaje ................................................................................................................65

Herramientas y tornillería .............................................................................................................66

Preparación ..................................................................................................................................66

Instrucciones de ensamblaje ........................................................................................................67

Instrucciones de uso ....................................................................................................................78

Cuidado y mantenimiento .............................................................................................................83

Solución de problemas .................................................................................................................86

Garantía limitada ..........................................................................................................................88

Lista de piezas de repuesto .........................................................................................................89

Si huele a gas:
1. Apague el gas del 
electrodoméstico.
2. Apague cualquier llama abierta.
3. Abra la tapa.
4. Si el olor continúa, manténgase 
alejado del electrodoméstico 
y llame inmediatamente a los 
bomberos.

1. No guarde ni utilice gasolina 
u otros líquidos o vapores 
inflamables cerca de este artefacto 
ni de ningún otro.
2. Ningún tanque de gas propano 
líquido (LP) que no esté conectado 
para su uso debe almacenarse 
en los alrededores de este u otro 
electrodoméstico.
3. Esta parrilla es para utilizar sólo 
al aire libre y no se debe emplear 
dentro de un edificio, garaje ni 
ningún otro espacio cerrado.
4. No deje desatendida la parrilla 
cuando esté encendida. Asegúrese 
de que no haya niños ni animales 
domésticos cerca de la parrilla en 
ningún momento.

ADVERTENCIAPELIGRO

Ensamblador/instalador: Este manual contiene información importante, necesaria para 
ensamblar correctamente el electrodoméstico y utilizarlo de manera segura. Lea y respete todas 
las advertencias e instrucciones antes de ensamblar y utilizar este electrodoméstico. Deje estas 

instrucciones en manos del consumidor.
Consumidor/usuario: Respete todas las advertencias e instrucciones al utilizar el 

electrodoméstico. Conserve estas instrucciones para consultarlas cuando sea necesario.



63

 

PRECAUCIÓN

Lea y comprenda este manual por completo antes de intentar ensamblar, poner en 
funcionamiento o instalar el producto. Si tiene preguntas relacionadas con el producto, llame 
al Departamento de Atención al Cliente al 1-877-447-4768, de lunes a viernes de 8:30 a. m. a 
4:30 p. m. (hora central estándar).

•  �Nunca utilice carbón o líquidos combustibles en la parrilla.
•  �No utilice gasolina, kerosén ni alcohol para encenderla. 
•  �El tanque de gas propano que se utiliza con este electrodoméstico debe:

(a) Estar fabricado y marcado de acuerdo con las especificaciones para tanques de gas 
del Departamento de Transporte (DOT) de EE. UU. o con las normas nacionales de 
Canadá, CAN/CSA-B339, Tanques, esferas y tubos para el transporte de mercancías 
peligrosas; y de la Comisión, según corresponda;
(b) Estar provisto de un dispositivo de protección contra sobrellenado registrado;
(c) Estar equipado con un dispositivo de conexión de tanque compatible con el conector 
para electrodomésticos para cocinar en exteriores. Esta parrilla no está diseñada para 
ser instalada o utilizada en interiores ni sobre embarcaciones o casas rodantes.

• Nunca deje un tanque de gas propano lleno en un auto caliente ni en el maletero de un auto. 
El calor hará que aumente la presión del gas, lo cual puede abrir la válvula de escape y dejar 
que se escape el gas.
• Siempre abra la tapa de la parrilla con cuidado y lentamente, ya que el calor y el vapor 
atrapados en el interior pueden ocasionarle una quemadura grave.

INFORMACIÓN DE SEGURIDAD

 

PELIGRO
•  �No se puede utilizar en una atmósfera explosiva. Asegúrese de que no haya material 

combustible, gasolina ni otros vapores y líquidos inflamables en el lugar donde se 
encuentra la parrilla.



64

INFORMACIÓN DE SEGURIDAD

• No coloque la parrilla debajo de toldos 
o estructuras combustibles. La distancia 
mínima desde los laterales y la parte 
trasera de la unidad hasta una estructura 
combustible debe ser de 36 pulgadas 
(914,4 mm).

NOTA: La instalación debe cumplir con 
los códigos locales o, en ausencia de 
códigos locales, con el Código Nacional de 
Gas Combustible ANSI A223.1/NFPA54, 
el Código de Instalación de Gas Natural 
y Propano CSA B149.1 o el Código de 
Almacenamiento y Manipulación de 
propano B149.2.

•  No guarde ni utilice gasolina u otros líquidos o vapores inflamables cerca de este 
electrodoméstico ni de ningún otro.
•  Ningún tanque de gas propano que no esté conectado para su uso debe almacenarse en los 
alrededores de este u otro electrodoméstico.
•  Esta parrilla es para utilizar solamente con gas propano (el tanque de gas propano no está incluido).
•  Nunca intente conectar esta parrilla al sistema de gas propano independiente de un barco, un 
remolque o una casa rodante.
•  No intente mover la parrilla cuando esté caliente o en uso. Las ruedecillas deben permanecer 
bloqueadas cuando no esté desplazando la parrilla.
•  No use la parrilla a menos que esté COMPLETAMENTE ensamblada y todas las piezas estén 
sujetadas y ajustadas correctamente.
•  Mantenga en todo momento una distancia de, por lo menos, 36 pulgadas (91,44 cm) entre la 
parrilla y elementos o superficies combustibles.
•  No toque las piezas metálicas de la parrilla hasta que no estén frías por completo (después 
de aproximadamente 45 minutos) para evitar quemaduras, a menos que esté usando protección 
personal (agarraderas, guantes, manoplas para asar, etc.).
•  No realice ningún tipo de modificación en esta parrilla.
•  Limpie e inspeccione la manguera antes de cada uso. Si hay alguna evidencia de abrasión, 
desgaste, cortes o fugas, se debe reemplazar la manguera antes de poner en funcionamiento el 
electrodoméstico. El conjunto de la manguera de repuesto será el especificado por el fabricante.
•  Coloque las mangueras de gas lo más lejos posible de superficies calientes y del lugar donde 
gotee grasa caliente.
•  Mantenga la limpieza del compartimiento de válvulas, los quemadores y los pasajes de 
circulación de aire. Inspeccione la parrilla antes de cada uso. No obstruya el flujo de gas ni el 
flujo de aire de ventilación.
•  El consumo de alcohol y de medicamentos recetados o no recetados podría afectar la 
capacidad del usuario para ensamblar correctamente la parrilla o manipularla sin riesgos.
•  No deje desatendida la parrilla cuando esté encendida.  Asegúrese de que no haya 
niños ni animales domésticos cerca de la parrilla en ningún momento.
•  No debe colocar esta parrilla sobre ningún tipo de superficie de mesa. Debe colocarla sobre 
una superficie plana y nivelada.
•  No use la parrilla cuando haya mucho viento.

ADVERTENCIA
pulgadas pu

lga
da

s

,,

PRECAUCIÓN



65

CONTENIDO DEL EMBALAJE

B

C

D A

H

G

E

F

J

K

L

N

O

M

P

Q

R

V
T

S

U

W

X

I

PIEZA DESCRIPCIÓN CANT.
A Manija de la tapa 1
B Indicador de temperatura 1
C Conjunto del cuerpo de la parrilla 1
D Rejilla para calentar 1
E Rejilla para cocinar 2
F Protector térmico 2
G Soporte de la grasera 1
H Grasera 1
I Conjunto de la mesa del lado izquierdo 1
J Conjunto del cuerpo del quemador del 

lado derecho
1

K Quemador lateral 1
L Rejilla del quemador lateral 1

PIEZA DESCRIPCIÓN CANT.
M Perilla de control 1
N Bisel de la perilla de control 1
O Conjunto de patas izquierdas 1
P Capuchón de la pata 2
Q Soporte trasero del carro 1
R Panel frontal del carro 2
S Pantalla térmica del tanque de gas propano 1
T Alambre de retención del tanque de gas 

propano
1

U Barra de fijación del tanque 1
V Conjunto de patas derechas 1
W Rueda 2
X Eje 1



66

HERRAMIENTAS Y TORNILLERÍA

Tornillo 
ST4.8x10

Cant. 2

Tuerca 
mariposa 

M5

Cant. 1

Perno 
M6x16

Cant. 14

Perno 
M5x14

Cant. 14

Tuerca 
M8

Cant. 2

Llave 
inglesa 

M8

Cant. 2

PREPARACIÓN

Antes de comenzar el ensamblaje de este producto, asegúrese de que estén todas las piezas. 
Compare las piezas con la lista de contenido del embalaje de la página anterior y el contenido de 
tornillería y herramientas de arriba. Si falta alguna pieza o está dañada, no intente ensamblar el 
producto. Comuníquese con el servicio de atención al cliente para solicitar piezas de repuesto.
�
Tiempo estimado de ensamblaje: 50 minutos entre 2 personas.

Herramientas requeridas para el ensamblaje y la prueba de detección de fugas (no incluidas): 
Destornillador Phillips, botella con atomizador, pinza, llave ajustable

ESTA UNIDAD ES PESADA. Se necesitan dos personas para realizar un ensamblaje seguro.
Se necesitan dos personas para realizar un ensamblaje seguro. Algunas piezas pueden 
tener bordes afilados. Utilice guantes de protección si es necesario. Lea y siga todas las 
recomendaciones de seguridad, advertencias, instrucciones de ensamblaje e instrucciones  
de uso y cuidado antes de intentar ensamblar y usar la unidad.

CCAA BB DD

GGFF

Arandela 
M6

Cant. 2

Arandela 
de resorte 

M6

Cant. 2

Tuerca 
mariposa 

M6

Cant. 2

HH

Perno 
M4x10

Cant. 4

 II  JJ

EE

PRECAUCIÓN



67

INSTRUCCIONES DE ENSAMBLAJE

1. 	� Coloque dos capuchones para las 
patas (P) debajo del conjunto de las 
patas izquierdas (O) y ajústelos con dos 
tornillos ST4.8X10 (AA).

Herramientas y tornillería utilizadas

Tornillo ST4.8x10 × 2

2. 	� Inserte el eje (X) en el conjunto de las patas 
derechas (V) y luego coloque las ruedas (W) 
en ambos lados. Use la llave inglesa M8 (CC) 
para ajustar las ruedas con las tuercas M8 
(BB). Tenga en cuenta que para completar 
este paso, debe haber dos personas. Si es 
necesario, se puede utilizar otra pinza o llave 
ajustable para el ensamblaje.

Herramientas y tornillería utilizadas

BB Tuerca M8 × 2

2

AA

1

P

O

CC Llave 
inglesa M8 × 2

AA

V

X
W

BB



68

INSTRUCCIONES DE ENSAMBLAJE

3. 	� Coloque ocho pernos M5x14 (DD) en el 
conjunto de las patas izquierdas (O) y el 
conjunto de las patas derechas (V) sin 
ajustarlos y asegúrese de dejar un espacio 
libre de 5 mm entre el perno y la pata. Cuelgue 
uno de los paneles frontales (R) sobre el de 
abajo, cuelgue el otro panel frontal (R) en el de 
arriba y luego ajuste todos los pernos.

Herramientas y tornillería utilizadas

DD Perno M5x14

Perno M5x14

× 8

3

R

O
V

DD

4. 	� Use cuatro pernos M5x14 (DD) para ajustar el 
soporte trasero del carro (Q) a los conjuntos 
de patas derechas e izquierdas.

4

Q

Herramientas y tornillería utilizadas

DD × 4

DD

5 mm



69

U

Q

INSTRUCCIONES DE ENSAMBLAJE

5. 	� Use dos pernos M5x14 (DD) para colocar la 
pantalla térmica del tanque de gas propano (S) 
en el conjunto de las patas derechas. 

6. 	� Inserte un extremo de la barra de fijación del 
tanque (U) en el orificio del panel frontal del 
carro que se encuentra en la parte inferior. 
Luego inserte el otro extremo roscado de la 
barra en el tirante de soporte trasero del carro 
(Q). Use una tuerca mariposa M5 (EE) para 
ajustar la barra de fijación del tanque (U) en el 
tirante de soporte trasero del carro (Q).

5

6

Herramientas y tornillería utilizadas

DD Perno M5x14 × 2

EE

DD

S

Herramientas y tornillería utilizadas

EE Tuerca mariposa M5 × 1



70

INSTRUCCIONES DE ENSAMBLAJE

8. 	� Ajuste la manija de la tapa (A) a la tapa con 
dos tuercas mariposa M6 (FF) y dos arandelas 
de resorte M6 (GG) y dos arandelas M6 (HH).

7.	� Fije el alambre de retención del tanque de gas 
propano (T) al conjunto de las patas derechas. 7

8

Herramientas y tornillería utilizadas

FF Tuerca mariposa M6 × 2

GG Arandela de resorte M6 × 2

T

A

HH

GG

FF

GG

HH Arandela M6 × 2



71

INSTRUCCIONES DE ENSAMBLAJE

9. 	� Coloque el indicador de temperatura (B) en 
la tapa. Use la arandela y la tuerca mariposa 
ensambladas previamente en el indicador de 
temperatura para fijarlo a la tapa.

9

10. 	� Use cuatro pernos M6x16 (II) para fijar el 
conjunto del cuerpo de la parrilla (C) sobre el 
conjunto del carro. Tenga en cuenta que se 
necesitan dos personas para poder levantar 
el conjunto del cuerpo de la parrilla.

10
II

B

Herramientas y tornillería utilizadas

II Perno M6x16 × 4

C



72

mm

mm

mm

INSTRUCCIONES DE ENSAMBLAJE

11. 	� Inserte cuatro pernos M6x16 (II) en el 
conjunto del cuerpo de la parrilla (C) sin 
ajustarlos, y asegúrese de dejar un espacio 
libre de 5 mm entre el perno y la cubierta 
del cuerpo de la parrilla. Luego cuelgue el 
conjunto de la mesa del lado izquierdo (I) en 
los pernos y fíjelo con un perno M6x16 (II) y 
ajuste todos los pernos.

11

12

Herramientas y tornillería utilizadas

II Perno M6x16 × 5

I

II

II

II

II

J

12. 	� Inserte cuatro pernos M6x16 (II) en el conjunto 
del cuerpo de la parrilla (C) sin ajustarlos, y 
asegúrese de dejar un espacio libre de 5 mm 
entre el perno y la cubierta del cuerpo de la 
parrilla. Luego cuelgue el conjunto del cuerpo 
del quemador del lado derecho (J) en los 
pernos y fíjelo con un perno M6x16 (II) y ajuste 
todos los pernos.

Herramientas y tornillería utilizadas

II Perno M6x16 × 5
mm

mm

C



73

Herramientas y tornillería utilizadas

Herramientas y tornillería utilizadas

JJ

JJ

Perno M4x10

Perno M4x10

× 2

× 2

13

INSTRUCCIONES DE ENSAMBLAJE

13. 	� Use dos pernos M4x10 (JJ) para fijar el 
conjunto de válvulas del quemador lateral y el 
bisel de la perilla de control (N) al conjunto del 
cuerpo del quemador del lado derecho (J).

K

JJ

J

N

J

JJ

1414. 	� Use dos pernos M4x10 (JJ) para fijar el 
conjunto del quemador lateral (N) al conjunto 
del cuerpo del quemador del lado derecho (J). 
Verifique que el orificio de la válvula de gas 
esté posicionado correctamente dentro de la 
entrada del quemador lateral (Venturi).

Correcto

Incorrecto

Incorrecto



74

15

INSTRUCCIONES DE ENSAMBLAJE

15. 	� Inserte la perilla de control (M) en el vástago 
de la válvula del quemador lateral.

16. 	� Conecte el cable del encendedor en el 
electrodo del quemador lateral. 16

M

     ADVERTENCIA: ES MUY IMPORTANTE VERIFICAR Y 
GARANTIZAR QUE CADA UNO DE LOS QUEMADORES 
ESTÉ COMPLETAMENTE CONECTADO AL ORIFICIO 
DE LA VÁLVULA ADYACENTE ANTES DE COMPLETAR 
EL PASO 17. DE NO HACERLO, PODRÍA PRODUCIRSE 
UN INCENDIO O UNA EXPLOSIÓN, LO QUE PUEDE 
PROVOCAR LESIONES GRAVES O LA MUERTE. 
CONSULTE LAS INSTRUCCIONES DE LA SECCIÓN 
DE MANTENIMIENTO PARA VERIFICAR QUE LA 
CONEXIÓN ESTÉ HECHA CORRECTAMENTE.

Incorrecto Incorrecto Correcto



75

INSTRUCCIONES DE ENSAMBLAJE

17. 	� Coloque la rejilla del quemador del lado 
derecho (L) en su lugar. 17

18. 	� Coloque los dos protectores térmicos (F) 
en su lugar sobre cada quemador. 18

L

F



76

INSTRUCCIONES DE ENSAMBLAJE

19. 	� Coloque una rejilla para calentar (D) en 
su lugar.

20

E

20. 	� Coloque dos rejillas para cocinar (E) en 
su lugar.

21. 	� Posicione la grasera (H) sobre el soporte 
de la grasera (G) y luego insértelo en la 
parte inferior del cuerpo de la parrilla.

19

21

D

G H



77

INSTRUCCIONES DE ENSAMBLAJE

22. 	� Inserte el tanque de gas (se vende por separado) 
en posición vertical en las muescas del conjunto 
de las patas derechas, de manera que la válvula 
del tanque quede del lado de la conexión de la 
tubería de gas. Fije el tanque de gas deslizando 
el alambre de retención del tanque de gas 
propano (T) sobre el collarín del tanque de gas. 
Ajuste con la mano el acoplamiento entre la 
manguera y el regulador en la válvula roscada 
del tanque de gas propano. 

22

Vista frontal Vista trasera

T



89

LISTA DE PIEZAS DE REPUESTO

3

4

7

16

9

2

32

22

22

21

14

12

5

17

15

10

33

31

34

23

29

41

11

13

8

25

28

30

26

27

24

39

37

38

36

35

18 19 20

1

23

40

6



90

LISTA DE PIEZAS DE REPUESTO
Para obtener las piezas de repuesto, llame a nuestro Departamento de Atención al Cliente al  
1-877-447-4768, de lunes a viernes de 8:30 a. m. 4:30 p. m. (hora central estándar).

PIEZA DESCRIPCIÓN N.º DE PIEZA
1 Conjunto del indicador de temperatura 70-01-100
2 Placa 70-01-540
3 Manija de la tapa 70-01-632
4 Rejilla para calentar 70-01-633
5 Rejilla para cocinar 70-01-634
6 Protector térmico 70-01-635
7 Quemador principal con presilla 70-01-636
8 Encendedor del quemador principal 70-01-283
9 Conjunto de la mesa del lado izquierdo 70-01-637

10 Conjunto de patas izquierdas 70-01-638
11 Capuchón de la pata 70-01-639
12 Conjunto de la tapa (con placa interior) 70-01-640
13 Bisagra de la tapa (con tuerca, arandela y presilla) 70-01-641
14 Tope de la tapa 70-01-176
15 Soporte de la rejilla para cocinar 70-01-642
16 Conjunto de la cámara de combustión (con pantalla térmica y soporte del quemador) 70-01-643
17 Conjunto del colector y las válvulas principales 70-01-644
18 Manguera corrugada 70-01-645
19 Válvula lateral 70-01-646
20 Conjunto del regulador y la manguera 70-01-647
21 Conjunto del panel de control (solo inglés) 70-01-648
22 Bisel de la perilla de control 70-01-184
23 Perilla de control 70-01-185
24 Grasera 70-01-650
25 Soporte de la grasera 70-01-651
26 Panel frontal del carro 70-01-652
27 Conjunto del tirante trasero del carro 70-01-653
28 Pantalla térmica del tanque 70-01-654
29 Barra de fijación del tanque 70-01-655
30 Barra de fijación del tanque 70-01-656
31 Portafósforo con cadena 70-01-204
32 Conjunto de patas derechas 70-01-657
33 Eje 70-01-658
34 Rueda 70-01-659
35 Conjunto de la mesa del lado derecho 70-01-660
36 Bandeja del quemador lateral 70-01-661
37 Encendedor del quemador lateral 70-01-269
38 Cuerpo del quemador lateral 70-01-662
39 Rejilla del quemador lateral 70-01-266
40 Tapa del quemador lateral 70-01-264
41 Varilla de la tapa del quemador lateral 70-01-265
n/a Manual de instrucciones 70-10-640
n/a Paquete de tornillería y herramientas 70-09-523

70-10-640 Impreso en China


